IGSL Lid

Materials Laboratary

Unit J5,M7 Business Park
Naas Co.Kildare

TEST REPORT
Determination of California Bearing
Ratio (CBR)

ACCRERITED

TESTING

SETALED 18 Scop Req N 1330

045 899324 Tested in accordance with BS1377:Part 4:1990, clause 7
Repor’[ No. R147905 Contract Managhan Town Active Travel Development Site
Coniract No.  24665/1 Customer
Cora
Date received  09/06/23 Date Tested  15/06/23
BH/TP No.* TP03 Sample No.” AA200179 Type: B
Depth* (m}  0.60 Lab sample No. A23M717
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Penetration {(mm}
Key: Top s Base
Description:  Grey brown sandy gravelly CLAY

initial Condition: Unsoaked
Moisture Content (%): 12 Bulk Density (Mg/m®): 2.03
Surcharge (kg): 4 Dry Density (Mg/m®): 1.82
Y% Material >20mm: 10
Method of compaction:  Static Compaction Method 2
Test Result Top Base

CBR % 4.5 4.8

Moisture

Content % 12 1

Results refate only to the specimen testad, in as received condition unless otherwise noted

Opinions and interpretations are oulside the scope of acereditation.

* denotes Customer supplied information

This report shall not be reproduced except in fuli without written approval from the Laberatory.

J Barrett (Quality Manager)
H Byrng (Laboratory Manager)

Persons authorized to approve reports

IGSL Ltd Materials Laboratory

Page No.

Approved by Date
18/07/23

1of1

R147805 TP03 @ 0.6m CBR

Tmp: CBR Report.ML Rev 3 04/21




IGSL Ltd TEST REPORT

Penetration (mm)
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Key: el £+« S Base

Description:  Brown slightly sandy, slightly gravelly, SILT/CLAY

Initial Condition: Unsoaked
Moisture Content {%): 13 Bulk Density (Mg/m®): 2.08
Surcharge (kg): 4 Dry Density {Mg/m°): 1.83
% Material >20mm: 10
Method of compaction:  Static Compaction Method 2
[Test Result Top Base

CBR % 3.7 4.5

Moisture

Content % 14 13

Materials Laboratory Determination of California Bearing 150 17025
Unit J5,M7 Business Park Ratio (CBR) IYNAB
Naas Co.Kildare _—_— .
045 899324 Tested in accordance with BS1377:Part 4:1990, clause 7 =
Report No. R147906 Contract Monaghan Town Active Travel Development Site
Contract No.  24665/1 Customer
Cora
Date received  09/06/23 Date Tested  15/06/23
BH/TP No.*  TPO5 Sampie No.*  AA200182 Type: ]
Depth* {m) 0.70 Lab sample No. A23/1718
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Results relate only 10 the specimen tasted, in as received condition uniess otherwise noted
Opinions and interpretations are oulside the scope of accreditation.
* denotes Customer supplied infarmation

This report shafi not be reproduced except in full without wrilter: approvai from the Laboratory.

Persons authorized to approve reports

J Barrett (Quality Manager)
H Byrne (Laboratery Manager)

Date

Page No.

IGSL Lid Materials Laboratory

L

Approved by

e

18/07/23
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R147906 TPOS @ 0.7m CBR

Tmp: CBR Report.ML Rev 3 04/21




IGSL Ltd

Materials Laboratory
Unit J5,M7 Business Park
Naas Co.Kildare

TEST REPORT

Determination of California Bearing

Ratio (CBR)

ACCRACIED

DETARED M 500pe e 0, 193¢

045 899324 Tasted in accordance with BS1377:Part 4:1990, clause 7
Report No. R147907 Contract Monaghan Town Active Travel Development Site
Contract No.  24665/1 Customer
Cora
Date received  09/06/23 Date Tested  15/06/23
BH/TP No.* TPQ9 Sample No.* AA200191 Type: B
Depth* (m)  0.70 Lab sample No. A23/1719
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Penetration (mm)
Key: Top s Base
Description:  Grey brown sandy, slightly graveliy, SILT/CLAY

Initial Condition:
Moisture Content (%):
Surcharge (kg):

% Material >20mm:
Method of compaction:

Unsoaked
14 Bulk Density (Mg/m®):
4 Dry Density {Mg/m®):
13

Static Compaction Method 2

2.1
1.85

Test Result Top Base
CBR % 1.8 2.1
Moisture

Content % 14 14

Results relate only to the specimen tested, in as received condiion unless otherwise noted
Opinions and interpretations are outside the scope of accreditation.
* denotes Gustomar supplied information

This report shall not be reproduced except in full without written approvai from the Laboratory.

Persons authorized to approve reports

J Barrett {Quality Manager)

H Byrne {Laboratory Manager)

IGSL Ltd Materials Laboratory

Approved by

Date

LA e e

18/07/23

R147907 TPOS @ 0.7m CBR

Tmp: CBR Report.ML Rev 3 04/21
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IGSL Lid TEST REPORT

Materials Laboratory Determination of California Bearing ““ 15 17228
Unit J5,M7 Business Park Ratio (CBR) 1 Nf},}?’
Naas Co.Kildare M
045 899324 Tested in accordance with BS1377:Part 4:1990, clause 7 e
Report No. R147908 Contract Monaghan Town Active Travel Development Site
Contract No.  24665/1 Customer
Cora
Date received  08/06/23 Date Tested  15/06/23
BH/TP No.* TP12 Sample No.*  AA205178 Type: B
Depth* (m} 0.80 Lab sample No. A23M1720
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. Penetration {(mm}

Key: e TOR e Base

Description:  Brown slightly sandy, gravelly, SILT/CLAY

Method of compaction:  Static Compaction Method 2

initial Condition: Unsoaked

Moisture Content (%): 10 Bulk Density (Mg/m®):
Surcharge (kg): 4 Dry Density {(Mg/m®):
% Material >20mm: 21

2.15
1.95

Test Result Top Base
CBR % 8.2 7.1
Moisture 10 10
Content %
Resulls relate only to the specimen tested, in as received condition uniess othawise noted Persons autherized ic approve reports
Opinions and interpretations are outside the scope of accreditation. J Barrett {Quality Manager)
* denotes Custemer supplied information H Byrne {Laboratory Manager)
This rapor shall not be reproduced axcept In full without writlen approvai frem the Laboratory.
) Approved by Date Page No,
|IGSL Ltd Materials Laboratory Kb 18/07/23 | 1 of 1
R147908 TP12 @ 0.8m CBR Tmap: CBR Report. ML Rev 3 04/21




JGSL Ltd TEST REPORT

Materials Laboratory
Unit J5,M7 Business Park

Ratio (CBR)

Maas Co.Kildare

Determination of California Bearing

150 17025

AB

ACCREDUED

045 899324 Tested in accordance with BS1377:Part 4:1990, clause 7 e
Report No. B147909 Contract Monaghan Town Active Travel Development Site
Contract No.  24665/1 Customer

Cora
Date received  09/06/23 Date Tested  15/06/23
BH/TP No.*  TP14 Sample No.*  AA205176 Type: B
Depth* (m) 1.50 Lab sample No. A23/1721
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Penetration (mm)
Key: Top e Base
Description:  Grey brown slightly sandy, gravelly, SILT/CLAY
Initial Condition: Unsoaked
Moisture Content (%): 14 Bulk Density {Mg/m®): 2.04
Surcharge (kg): 4 Dry Density (Mg/m®): 1.79
% Material >20mm: 15

Method of compaction:  Static Compaction Method 2

Test Result Top Base
CBR % 2.7 3.3
Moisture

Content % 14 13

Results relate only o the specimen tested, in as received condition unless otherwise noted Farsons authorized to approve reports
Opinions and intgrpretations are outside the scope of accreditation. J Barrett {Guality Manager)
* denotes Customer suppéad information H Byrne {Laboratory Marager)
This report shall not be reproduced except in full without written appreval from the L aboratory,
) Approved by Date Page No.
1147508 TP14 @ 1.5m CBR Tmp: CBR Report.ML Rev & 04/21




IGSL Lid
Materials Laboratory
MY Business Park

Test Report

Dry Density/Moisture Content Relationship

Contract Name:

N aas ACCHELTIED
Co. Kildare Tested in accordance with BS1377:Part 4:1990 _——
Report No. R147910 Contract No. 24665/1

Monaghan Town Active Travel Development Site

Location™: TPO1
Sample No*. AA200193 Depth* (m) 0.7 Material Type B
Lab sample no. A23/1716 Customer: CORA
Date Received: 09/06/2023 Test Method: 2.5 Kg Rammer
Date Tested: 03/07/2023 BS1377:Part 4:1980 33
Dry Density (Mg/ma) 1.80 1.78 1.83 1.84 1.79
Moisture Content {%) 11 4.4 7.6 14 17 0
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Moisture Content (%)
Maximum Dry Density (Mg/m®): 1.80 Optimum Moisture Content (3%): 11
Description; Brown sandy gravelly SILT/CLAY
Sample Preparation: Material passing 20mm Single / Separate samples used
Particle Density (Mg/m®): 285 Particie Density: Assumed
% retained an 20/37.5mm sieve: 13

Results relate only to the specimen tested, In as received condition unless otherwise noted.
Opinions and interpretations are cutside the scope of accreditation.

* denotes Cusiomer supplied information

This report shall not be reproduced except in fult withaut the written approval of the Laboratory,

Persons authorised 10 approve reports
J Barrett (Quatity Manager)
H Byrne (Laboratory Manager)

Date

Page

Approved by
IGSL Materials Laboratory

18/07/23
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R147910 TPO1 Ome

DD.MC.2.5 Rev 1 04/21




IGSL Lid
Materials Laboratory
M7 Business Park

Test Report W ,
Dry Density/Moisture Content Relationship I%\l AB

Naas ARENENIF D
Co. Kildare Tested in accordance with BS1377:Part 4:1990 _—
Report No. R147911 Contract No. 24665/1
Contract Name:; Monaghan Town Active Travel Development Site
Location™: TPO3
Sample No*. AA200179 Depth™ (m) 0.7 Material Type B
Lab sampte no. A231717 Customer: CORA
Date Received: 09/06/2023 Test Method: 2.5 Kg Rammer
Date Tested: 03/07/2023 BS1377:Part 4:.1990 33
Dry Density (Mg/m®) 1.86 1.76 1.81 1.78 1.72
Moisture Content {%) 12 5.8 8.8 16 18 0
10% 5% 0%
1.88 : A
\ ‘ \
1.86 A
1.84
Z 182
o
=
2 1.80
0
8
= 1.78
=]
1.76
1.74 .
1.72 - 4
4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22
Moisture Content (%)
Maximum Dry Density {Mg/m®): 1.86 Optimum Moisture Content (%): 12
Description: Brown sandy gravelly SILT/CGLAY
Sample Preparation: Material passing 20mm Single / Separate samples used
Particle Density (Mg/m®): 265 Particle Density: Assumed
% retained on 20/37.5mm sieve: 10
Resuits relate only to the specimen tested, in as received condition unless otherwise noted. Persons authorised to approve repors
Opinions and interpretations are outside the scope of accreditation. J Barrett (Quality Manager)
“ denotes Customer supplied information H Byrne (Laboratory Manager)

This report shall not be reproduced except in full without the written approval of the Laboratary.

Approved by Date |Page

IGSL Materials Laboratory I 180723 1of 1

R147911 TPO3 @ 0.6 Omc DD.MGC.2.5 Rev 1 04/21



IGSL Ltd
Materials Laboratory

Test Report

M7 Business Park

Dry Density/Moisture Content Relationship

N a aS ACCREDNED
Co. Kildare Tested in accordance with BS1377:Part 4:1980 M
Report No. R147912 Contract No. 24665/1

Contract Name: Monaghan Town Active Travel Development Site

Location™: 1005
Sample No™. AAZ00182 Depth* {m) 0.7 Material Type B
L.ab sample no. A23/1718 Customer: CORA
Date Received: 09/06/2023 Test Method: 2.5 Kg Rammer
Date Tested: 03/07/2023 BS1377:Part 4:1990 3.3
Dry Density (Mg/ma) 1.86 1.75 1.80 1.78 1.75
Moisture Content {%) 12 6.0 9.1 15 18 0
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Moisture Content (%)
Maximum Dry Density (Mg/m®): 1.86 Optimum Moisture Content (%): 12

Description: Brown shightly sandy, slightly gravelly, SILT/CLAY

Sample Preparation: Material passing 20mm
Particle Density (Mg/m®): 265

% retained on 20/37.5mm sieve: 10

Particle Density:

Single / Separate samples used

Assumed

Resuits relate only to the specimen tested, in as received condition unless otherwise nated.
Opinions and interpretations are cutside the scope of accreditation.

* denotes Gustomer supplied information

Thig report shail not be reproduced except in full without the written appraval of the Laboratory.

Persons authorised to approve reports

J Barrett (Quality Manager}
H Byrne (Laboratory Manager}

Date |Page

. Approved by
IGSL Materials Laboratory e

MR i e

18/07/23 10f1

R147912 TPO5 0.7 Omc

DD.MC.2.5 Rev 1 04/21




IGSL Lid
Materials Laboratory Test Report

M7 Business Park Dry Density/Moisture Content Relationship 1%\5 AB

Naas ACCREOMED
Co. Kiidare Tested in accordance with BS1377:Part 4:1990 S O
Report No, R147913 Confract No. 24665/1
Contract Name: Monaghan Town Active Travel Development Site
Location*: P09
Sample No*. AA200191 Depth* (m) 0.7 Materiai Type B
Lab sample no. AZ3/1719 Customer: CORA
Date Received: (9/06/2023 Test Method: 2.5 Kg Rammer
Date Tested: 03/07/2023 BS1377:Part 4:1990 3.3
Dry Density {Mg/m®) 1.88 1.80 1.84 1.82 1.77
Moisture Gontent {%) 12 6.3 8.7 15 18 0
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Moisture Content (%)
Maximum Dry Density (Mg/m®): 1.88 Optimum Moisture Content (%): 12
Description: Girey brown sandy, slightly gravelly, SILT/CLAY
Sample Preparation: Material passing 20mm Single / Separate samples used
Particle Density (Mg/m®): 2.65 Particle Density: Assumed
% retained on 20/37.5mm sieve: 13
Resuits reiate only to the specimen tested, in as received condition uniess stherwise noted. Persons authorised to approve repors
Opinions and Interpretations are outside the scope of accreditation. J Barrett (CGuality Manager)
* denotes Customer supplied information H Byrne (Laboratory Manager)

This report shall not ba reproduced excapt in full without the written approval of the Laboratory.

Approved by Date |Page

IGSL Materials Laboratory e 18/07/3 10f 1

R147913 TPOS 1.5 Omg PB.MC.2.5 Rev 1 04/21



IGSL Lid

Materials Laboratory Test Report N‘T R
Rf;aiusmess Park Dry Density/Moisture Content Relationship IAAB
Co. Kildare Tosted in accordance with BS1377:Part 4:1990 _—
Report No. R147914 Contract No. 24665/
Contract Name: Monaghan Town Active Travel Development Site
Location*: ™12
Sample No*. AAZ05179 Depth* {m) 0.8 Material Type B
Lab sample no. A23/1720 Customer: CORA
Date Received: 09/06/2023 Test Method: 2.5 Kg Rammer
Date Tested: 03/G7/2023 BS1377:Part 4:1990 3.3
Dry Density (Mg/m") 1.89 1.80 1.86 1.82 1.77
Moisture Content (%) 12 6.2 9.2 15- 18 0
1.90 10% 5% ‘ 0%
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Moisture Content (%)

Maximum Dry Density (Mg/m®): 1.89 Optimum Moisture Content (%): 12

Description: Brown slightly sandy, gravelly, SILT/GLAY

Sample Preparation: Material passing 20mm Single / Separate samples used

Particte Density (Mg/m®): 2.65 Particle Density: Assumed

% retained an 20/37.5mm sieve: 19
Results relate only to the specimen tested, in as received condition unless otherwise noted. Persons authorised to approve reports
Opinions and interpretations are outside the scope of accreditation. J Barrett (Quality Manager)
* denotes Customer supplied information # Byrne (Laboratory Manager)

This report shall not be reproduced axcept in full without the written approval of the Laboratory,

Approved by Date [Page

IGSL Materials Laboratory P 18/07/23 Toft

R147914 TP12 Ome PD.MC.2.5 Rev 1 04/21



